
SPARE PARTS LIST
PAGE 1

MODEL NO. 6820V

ITEM PART NO. DESCRIPTION QTY NOTE
001 261058-6 Szivacsgumi alátét 11 6820V   1
002 122450-0 LOCATOR ASS'Y   1

INC. 1
003 415199-2 Rögzíto gyuru 6820V*   1
004 231280-9 Nyomórugó 32 6820V   1
005 421315-6 Porvédo gumi 6820V   1
006 157727-4 Fogaskerékház 6820V   1
007 232050-9 Laprugó 232050-9   1
008 216001-0 Acélgolyó 3,5 216001-0*   1
009 134436-2 Tengely, komplett 6820V*   1

INC. 7,8
010 223075-4 Tengelykapcsoló 6820V*   1
011 231434-8 Nyomórugó 22 6820V*   1
012 253341-5 Vékony távtartó alátét 22 6820   2
013 221753-0 Fogaskerék 46 6820V   1
014 212057-1 Tugörgos nyomócsapágy 1023 212   1
015 254031-3 Ék 3 254031-3   1
016 322142-3 Hajtómutengely 6820V   1
017 157726-6 Fogaskerékház-fedél 6820V   1

INC. 32
018 157725-8 Motorház 6820V/6822   1

INC. 25
019 855890-4 NAME PLATE 6820V   1
020 343407-0 Akasztóhorog 6820V/6822*   1
021 639306-5 Állórész 220V 6820V/6822   1
022 410923-8 Légterelo lap 6820V/6822   1
023 253192-6 Lapos Alátét 14 253192-6   1
024 211028-5 Golyóscsapágy 627LB 211028-5   1
025 263014-2 Gumi csapszeg 4 263014-2   1
026 681614-0 Szigetelo alátét 681614-0   1
027 511768-8 Forgórész 220V6820V/6822   1 220V

INC. 24,26,28,29
028 241881-5 Ventilátorkerék 52 6821/4322/4   1
029 211031-6 #Golyóscsapágy 608LLB   1
030 253192-6 Lapos Alátét 14 253192-6   1
031 911173-3 Trapézfeju csavar M4x45 911173   3
032 263002-9 Gumi csapszeg 4 263002-9   1
033 911581-8 Trapézfeju csavar M4x55 6820V/   2
034 191950-1 Szénkefe CB-415 (=CB-402/413)*   1
035 911124-6 Trapézfeju csavar M4x14 6822   1
037 411852-8 Kapcsoló-burkolat (PVC) 411852   1
038 155995-3 Fogantyúburkolat 6820V*   1
039 911153-9 Trapézfeju csavar M4x28 911153   3
040 651256-4 Kapcsoló SGEL106CV-1A, új*   1 220V/240V
041 645253-0 Zajszuro kondenzátor 645253-0*   1
043 651478-6 Kapcsoló (jobbos+balos) VTX11*   1
044 911133-5 Trapézfeju csavar M4x18 911133   2
045 687001-1 Kábel-feszültségmentesíto 6870   1
046 682502-4 Kábelvédo 8-85*   1
047 666066-6 POWER SUPPLY CORD 1.0-2-2.5   1 220V
048 686015-7 Dugaszoló aljzat 6820V   2
049 421392-8 Gyuru 20 6821/6822/6820V - új*   1
050 216008-6 Acélgolyó 4 216008-6   3
051 421445-3 Hüvelytartó (gumi) 6820V*   1
400 784261-7 Phillips Insert Bit  2-25   1
401 784811-8 Magnetic Bit Holder 6.35-60   1
900 421145-5 Gumi porvédo sapka kapcsolóhoz   1



SERVICE DRAWING
PAGE 1

MODEL NO. 6820V


